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GHAZIABAD TESTING

LABORATORIES PVT. LTD.

TEST REPORT
ULR No. : TC-120482410000301F

Name & Address of the Customer : M/s. PANNA & SONS
182611, Old Amarnath Building, Bhagirath

Place Delhi-110006

Factory Address

Reference No./Date

Sample Code NoJ Report No.

Report Date

Sample Received On

Analysis Date

Report Prepared On

Sampled By

Sample Description

Test Specification

condition of the sample on receipt : sample Received in good condition

Drawing No. : "10010"
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A-176 Harit Vihar Pepsi Road , Busari

Nil/ Dated :1710612024

TC12048-240619-301

24t06t2024

19t06t2024

2010612024 To 2410612024

24t06t2024

Customer

33kV, 3 Phase 1600 Amp. lsolator with Earth Switch.

:[As per Customer requirement & Generalty Test Procedure was foltowed
as per lS: 9921 (Part4) 1985 (R.A.-2007)l IEC:62271(Part-102):2018t

nfifr. sunatorJ

0 +91 -1 20-31 1 6001, +91 -1 20-31 1 5683 , +91-120-28661 08

Blnfo@gtllab.org @ www.gtllab.org

I Plot No. 29, Prem Vihar, Bisrakh Road, Chhapraula,
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GHAZIABAD TESTINO

TABORATORIES PVT. LTD.

Report No. : TC12048-240619-3Ol
Page 2 of 51. Dry Lightning lmputse Vottage Withstand Test. IEC 62271(15 Consecutive tmputse of i-.2/50p s appfieA)

2. One Minute power Frequency Voltage Withstand Test. Dry

(Part-l02)

S. No. lnsulator
Position

Test
Voltage

Voltage
Aoolied fa

Earth
Connected to

ResulC-
I Close 170 kvp Aa BCbc F Withstood-otnl+yg)

& (-ve) Polarities
Wthstoil bAh (.Cj

& (-ve) Potarities

li Close 170 kve Bb ACac F

ilt Close 170 kve Cc ABab F WithstooO Ootnl+ys)
& (-ve) Potaritieslv Open 195 kve A BCabc F Withstood Ootn (+ve)
& (-ve) Polarities

WtrmaoafeO
_3 (-ve) potarities

v Open 195 kve B ACabc F

Vi Open 195 kve c ABabc F Withstood Ootn (*ve)
& (-ve) Polarities

Wtmooo;otn Fvel
& (-ve) Potarities

vI Open 195 kve a A

vil! Open 195 kvp b B WithstooO Uotir 1+yg)
& (-ve) Polarities

Wthsro& bAhC,/e;
& (-ve) Potarities

tx Open 195 kve c c

S. No. lnsulator
Position

Test
Voltaoe

Votta$e-
Applied to

Earth 

-Connected to
Results 

-
Wthsiood bAF(.\re)
_& (-ve) Potarities

I Close 70 kv-" Aa BCbc F

ti Close 70 kvm" Bb ACac F Withstood both (+ve)

_! (-ve) Potaritiesilt Close 70 kv,,s Cc ABab F Withstood both (+ve)
& (-ve) Polarities

Wttr:Gtc& botF(+'/e)

__L (-ve) Polarities

lv Open 80 kv,ms

1
B

BCabc F

v Open 80 kv,m"
ACabc F

Withstood Ootfi l+ve;
& (-ve) polarities

Vi Open 80 kvrms C ABabc F
WithstooO Ootn pys)

& (-ve) Potaritiesvil Open 80 kv,.s a A Withstood Uotfr 1+ys)
& (-ve) Polaritiaevilt Open 80 kvrms b B vvrtnstoocl both (+ys\ ,;4
& (-ve) Polarities 

',//;tfi
lx Open 80 kvrms c c i))?;,;IfiTI'L

flutfr. Signatorl
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I Plot No. 29, Prem Vihar, Bisrakh Road, Chhapraula,
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GHAZIABAD TESTI]'|G

TABORATORIES PVT. LTD.

Report No.

ULR No. : TC-120482410000301F

: TC12O8-240619-301 Page 3 of 5

, 3. One Minute Power Frequency Voltage Withstand Test (Wet)

S. No. lnsulator
Position

Test
Voltaqe

Voltage
Applied to

Earth
Connected to

Results

I Close 70 kv,," Aa BCbc F
Withstood both (+ve)

& (-ve) Polarities

ti Close 70 kv,,. Bb ACac F
Withstood both (+ve)

& (-ve) Polarities

ill Close 70 kv,*s Cc ABab F
Withstood both (+ve)

& (-ve) Polarities

lv Open 80 kvrms A BCabc F
Withstood both (+ve)

& (-ve) Polarities

v Open 80 kv,," B ACabc F
Withstood both (+vs;

& (-ve) Polarities

Vi Open 80 kv,," C ABabc F
Withstood both (+ve)

& (-ve) Polarities

vlt Open 80 kv,ms a A
Withstood both (+vg;

& (-ve) Polarities

vill Open 80 kv,," b B
Withstood both (+vg;

& (-ve) Polarities

1X Open 80 kv,r" c C
Withstood both (+ve)

& (-ve) Polarities

4. Visual Examination Visual Checked
Free from any Physical defects within

tolerance.

5. Verification of Dimensions
Sample dimensions

verified with drawing no.

"1 001 0"

Dimension verified & found Within
tolerance as per drawing no. "10010"
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GHAZIABAD TESTINO

TABORATORIES PVT. [TD.

S. No. Tests Results

6.

Measurement of contact resistance
(By Milli Volt Drop Test)

[Before Temperature Rise Test]

Test Current
100 Amps D.C

Phase 1 9.40 mV

Phase 2 9.28 mV

Phase 3 9.35 mV

7. Temperature Rise Test
Test Current

1600 Amps , 50 Hz

Max. Temperature rises above
ambient temperature oI 25.4 "C .

(i) Terminal - 39 oC

(ii) Terminal s- 42 oC

(iii) Contact - 38 oC

-Within sp. Limit

8.

Measurement of contact resistance
(By Milli Volt Drop Test)

[After Temperature Rise Test]

Test Current
100 Amps D.C

Phase 1 9.50 mV

Phase 2 9.34 mV

Phase 3 9.48 mV

9. Mechanical Endurance Test

The test was done manually by
operating 1000 operating cycles
without voltage & current. After the
test all parts including of the lsolator
found in good condition and no undue
wear seen. Hence sample is

satisfactory in mechanical endurance
test.

Withstood Satisfactory

Report No. : TCl2048-240619-301 Page 4 of 5
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GHAZIABAD TESTING
LABORATORIES PVT. LTD.

tx****End of RePort* tx t t t *

ffus test report anforms to aboue test parameters onlg submitted.for testing.
Decision Rule applied- Yes/ No UM r
Tle sample desciption is not ueified in all cases and is giuen as described bg tlrc customer.

lmpl9s not dranan bg us and tle onalgsis conducted as receiued bosrs unleis sp ecified otheruti.se.
Tested. s.ample utill be disposed off arter 30 dags from the dote of i.ssue of test reportinless until specified bg cnstomer.
Complaints about this report slauld be communicated in uriting within ieuen digs of issue dat oJ l* ,.pirr.
Tlis report is not to be reproduced utlollg or in part and cannoi be used as on 

"id"in 
in tle coirt of lai and

shall not be used in tle aduertising media uitltout our pior permission from tle Director.
Laboratory shall maintain tte confidentialitg of alt information related. io the samples & Test Reports.

E +91-120-3116001, +91-120-3115683, +91-120-2866108
pinfo@gtlleb.org @ www.gtlleb.org

I llot No 29, Prem Vihar, Bisrakh Road, Chhapraula,
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Report No. : TCl20/E-240619-301 Page 5 of 5

Remarks: Sample meets the requirement as per specified limits as laid down in lS: / IEC: as observed for the above test parameters only.
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PNA&SONS
182611, OLD AMARNATH BUILDING, BHAGIRATH PLACE, DELHI - 110006

}ru or lAArEntALs(roR A sEr or 3)
ttEm
NO. DESCRIPNON MATENIAL atY,

I Polymer Post lns{rlotor 33KV Polyn)er 9

2 BoseChonnel:Cchonnel M.s. (H-D.G.' a

3
gtqlrr[J )rwt re59 wrttr
lever clornp ond orm M.s. (H.D.G.) 3

1 Bcoring ,\nount Cl Ptrl 3

5 Moving Cantoc, Assy

6 Fixod (bnloct Assy.

7
Fkcd Contocl Assy. : Eorth

Swllch

8 hiovino Conlocl Arsv. :

Elotn Swttcn l

Autfr. Sbttdtof! Gwal Tdg516.)/-lot

PANNA I SONS
**_" lEw_pguil__.- -

33 KV lSOi.AfOR 16O0 t'r'r,
WI TH E.ARTH SWITCI1

-I

I.,
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